
Pre-Feasibility Report  Vinati Organics limited, Plot No. L-2/1, L-2/2, Add. MIDC Mahad 
 

 
 

 

Pre-feasibility report for 

 

New synthetic organic chemical manufacturing unit 

 
By 

 

M/s. Vinati Organics Limited 

 
PROJECT TERMED UNDER SCHEDULE 5 (f) (SYNTHETIC ORGANIC CHEMICALS) 

 
 

CATEGORY - B 

 
 

Prepared By 

 

M/s Vinati Organics Ltd 
Plot No. L-2/1, L-2/2, Additional MIDC, Mahad 

Dist:  Raigad – 402 309 
Maharashtra, India 

Web: vinatiorganics.com 
 



Pre-Feasibility Report  Vinati Organics limited, Plot No. L-2/1, L-2/2, Add. MIDC Mahad 
 

1 
 

Chapter 1  Executive Summary 

Company Profile 

 

Vinati Organics Limited was established in 1989 and is a specialty chemical company 
[...]
between 65 per cent and 75 per cent. 

Winds: 

Winds are very strong and blow from west or south-west during monsoon season. During 
the period from October to December winds are generally moderate but sometimes strong 
in October and blow from directions between north-east and south-east. In the three months 
from January to March the winds continue to be moderate and are predominantly from 
directions between north and east. In April while there is a slight strengthening of wind, the 
direction is variable. In May there is a further strengthening of winds and the directions are 
between south-west and north-west.



Pre-Feasibility Report  Vinati Organics limited, Plot No. L-2/1, L-2/2, Add. MIDC Mahad 
 

18 
 

Chapter 5  Planning Brief 

5.1 Planning Concept: 

 Plot is at well-established Additional Mahad MIDC area  

 Purified Water supply from MIDC 

 Well-developed roads and connectivity. 

 Infrastructure facilities available established MIDC site 

 Integration with the existing nearby Vinati organics manufacturing facility 

 

5.2 Population Projection: 

 

In 2011, Raigad district had population of 2,634,200 of which male and female were 

1,344,345 and 1,289,855 respectively. In 2001 census, Raigad had a population of 2,207,929 

of which males were 1,117,628 and remaining 1,090,301 were females. Raigad District 

population constituted 2.34 percent of total Maharashtra population.  

The initial provisional data released by census India 2011, shows that density of Raigad 
district for 2011 is 368 people per sq. km. In 2001, Raigad district density was at 309 people 
per sq. km. Raigad district administers 7,152 square kilometers of areas. 
 
 
5.3 Assessment of Infrastructure Demand (Physical and Social): 

 

No major infrastructure demand is envisaged as the proposed site is in well-developed MIDC 

area. 



Pre-Feasibility Report  Vinati Organics limited, Plot No. L-2/1, L-2/2, Add. MIDC Mahad 
 

19 
 

Chapter 6  Proposed Infrastructure 

Since the establishment is planned at new site in developed industrial area, no 
special/specific development is anticipated. Company will have to do site development only. 
Company has not planned any residential area at the proposed site as MIDC has already 
existing Residential areas earmarked for housing colonies. Company has already housing 
colony in that area. For additional essential manpower company may decide at later date 
about building additional colony building.  

6.1 Industrial area: 

Vinati Organic Ltd., Plot no L-2/1, L-2/2, Additional Mahad proposes to set up plant for 

manufacture of synthetic organic chemical (para amino phenol) based on demand and 

market projection. 

 

6.2 Residential Area: 

No Residential area has been proposed within the plant site.  

 

6.3 Green Belt: 

Green belt of adequate area within and around the project site shall be carried out as per 

industries norms and requirement. 

 

6.4 Social Infrastructure: 

Local people will be given preference wherever found suitable for all the jobs in the plant, 

direct as well as indirect. Thus the project shall have a positive impact on the employment 

pattern of the region. Economic status of the local population will improve due to increased 

ancillary/business opportunities, thereby making positive impact. Educational, medical & 

housing facilities will improve due to the proposed project. 

 

6.5 Connectivity: 

This proposed project facility shall be located at Additional Mahad MIDC area, in Raigad 

district, Maharashtra. The Site is 7 km from Mahad town and 17 km from nearest railway 

Station. The land and infrastructure is made available by MIDC and the raw material is easily 

available through the easy transport via road connectivity.  

 

6.6 Water Management: 

The total water requirement is about 1000 cmd for Domestic, boiler/cooling, Greenery and 

process. The source of water shall be from MIDC. The water supply will be through the good 

offices of MIDC. We will not be encroaching on anybody’s water source.  

 

6.7 Sewage and waste water treatment system: 

 

WASTE FROM NITROBENZENE PLANT 

 



Pre-Feasibility Report  Vinati Organics limited, Plot No. L-2/1, L-2/2, Add. MIDC Mahad 
 

20 
 

For the pretreatment of the alkaline waste water (approx 5 m3/hr) leaving the nitration plant 

consists of a continuous single-step treatment wherein nitrophenolic and -cresolic 

compounds (as by-product in 2,000 ppm range) are decomposed to more than 99 % and that 

the remaining organic materials are only of low molecular organic acid (i.e. 20 ppm) that 

shall be easily eliminated in the final biological treatment. 

 

The waste gas contains slight amounts of NOx which are fed into burner of heating system. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 

 

 

 

Quality of Treated Waste Water 
 
More than 99 % of the nitrophenolic and -cresolic compounds of the original waste water 
are decomposed in the wet oxidation process and the resulting, slightly colored waste water 
shows a “Zahn-Wellens-Test“ result of 99 % which indicates the suitability for the 
subsequent biological treatment. 

 

NB waste water after treament 
 
Mononitrophenols  max. 1 ppm 
Dinitrophenols   max. 1 ppm 
Picric Acid   max. 1 ppm 
Ammonia   max 500 ppm 
COD    max. 1500 ppm 
Ph    9-10 
Temperature   max. 40 °C 

 



Pre-Feasibility Report  Vinati Organics limited, Plot No. L-2/1, L-2/2, Add. MIDC Mahad 
 

21 
 

DNT waste water after treatment 
 
DNT     max. 10 ppm 
Nitrocresols   max. 1 ppm 
NH4    about 450 ppm 
Phenolic Compounds 
(formed ones)  about 60 ppm 
COD                 about 3500 ppm 
pH     9 – 10 
Temperature  max. 40 °C 
 
Waste Gas (for NB and DNT) 
 
Nitrogen   abt. 80 % 
Water   abt. 7 % 
Nitrogen monoxide  abt. 3 % 
Methane   abt. 1 % 
Hydrogen   abt. 8 % 
 
Amount per ton of waste water: abt. 0.15 m3 

 

WASTE FROM HYDROGEN PLANT 
 

The expected effluents are 

 

1. Tail gas (will be recycled) 

 

This stream will be fired with make-up fuel in thermal oil system. 

 

Quantity expected, approx 1940 Nm3/hr at 0.3 Bar g, ambient temperature, having 

below mentioned quality  (approx) 

- Hydrogen                           31.4 vol% 

- Carbon monoxide            5.3 vol % 

- Carbon dioxide               61.7 vol% 

- Methane                              0.3 vol% 

- Methanol                            0.1 vol% 

- Water vapor                      1.2 vol% 

Lower heating value (approx) 1.135 kWh/Nm3 

 

2. Flue gas 

 

Quantity approx 4,650 Nm3/hr at ambient pressure and 260 0C temperature, having 

below mentioned quality (approx) 

- Nitrogen 48.6 vol% 

- Oxygen 1.5 vol % 

- Carbon dioxide 30.5 vol% 



Pre-Feasibility Report  Vinati Organics limited, Plot No. L-2/1, L-2/2, Add. MIDC Mahad 
 

22 
 

- Methane 19.4 vol% 

Expected atmosphere emissions 

- NOx content less than 200 mg/Nm3 

 

WASTE FROM PROCESS PLANT 

 
Effluents streams per Hour and their Treatment 

No
. 

PF
D 

NO. 

STREA
M NO. 

SOURCE 
FLOW 
(kg/h) 

Compon
ents 

Total 
Quantit

y, 
(kg/h) 

Recover
y  and 
reuse,  
(kg/h) 

Total 
Effluent

s,  
(kg/h) 

Oxygen 
requireme

nt kg/hr 

Proposed 
treatment 

1 4 422 
EV-102 

CONDENSATE 
8509.3 

WATER 8509.28       
CAN BE 

USED AS 
BOILER 

FEED 
WATER 

MEG Traces 

     

2 6 632 
DC-107 

RESIDUE 
526.0 

PAP 5.26   5.26 9.27 RECOVERY 
OF 

SOLVENT 
AND 

CAVITATIO
N 

ANILINE 467.62 458.27 9.35 19.31 

DADPE 52.60   52.60 100.99 

MEG 0.53   0.53 0.54 

3 4 441 
PURGE FROM 
RECYCLE MEG 

STREAM 
148.5 

PAP 11.44   11.44 20.15 
RECOVERY 

OF 
SOLVENT 

AND 
CAVITATIO

N 

OAP 1.04   1.04 1.83 

MEG 136.07 
133.35 2.72 2.81 

4 5B 566 
PURGE FROM 

RECYCLE 
MEOH STREAM 

2067.1 

PAP 206.71   206.71 364.10 
RECOVERY 

OF 
SOLVENT 

AND 
CAVITATIO

N 

WATER, 
ppm 

0.89 
  

0.89 
  

OAP 2.07   2.07 0.61 

MEOH 1581.30 1549.67 31.63 31.63 

MEG 274.92   274.92 283.79 

5 5A 523 

FILTERED 
ACTIVATED 

CARBON 
AFTER WASH 

499.9 

AS 94.49   94.49   METHANO
L 

RECOVERY 
AND 

CARBON 
DISPOSAL 

MEOH 400.94 392.92 8.02 8.02 

ACT. C 4.50   4.50   
WATER,p

pb 
0.00 

  
0.00 

  

 
MEG is mono ethyl glycol, DADPE dimer impurity 

 

EFFLUENT TREATMENT PLANT: (TENTATIVE SCHEME)  
 
UNIT OPERATIONS  
 
PRIMARY TREATMENT: EQUALIZATION TANK  
The effluent from all sources shall be collected in the collection cum equalization tank. The 
collection tanks are two in numbers to facilitate fill & draw operation. The pH of the effluent 
is to be checked and is required to be adjusted between  8.5 to 9 by adding lime solution (10 
%) & then ferric alum (10%) for neutralization & flocculation and polyelectrolyte shall be 
used as flocculant for proper coagulation. For equalization and mixing compressed air shall 
be provided with air distribution system. For further treatment effluent is pumped to flash 
mixer with the help of Effluent transfer pump.  
 



Pre-Feasibility Report  Vinati Organics limited, Plot No. L-2/1, L-2/2, Add. MIDC Mahad 
 

23 
 

CHEMICAL DOSING SYSTEM  
Chemicals required (Lime, ferric Alum) for the treatment of effluent is prepared in the flash 
mixer. Polyelectrolyte dosing will be in the chemical dosing system as per requirement. 
(Lime 10 %, ferric Alum 10 % & poly. 0.1 %)  
 
PRIMARY SETTLING TANK 
For the settlement of the mixed liquor, the industrial waste enters the inlet launder of settling 
tank through a pipe where it flows downwards and then outwards to launder. The 
supernatant Overflows to the aeration tank for biological treatment. The sludge settles at the 
bottom of the settling tank in the hopper cone. The settled sludge drains out into sludge 
drying beds for dewatering and solar drying. With the help of diffused aeration, The effluent 
with the bio sludge overflow through launder into the center feed well of the secondary 
Settling Tank.  
 
AERATION TANK (TO REDUCE THE REMAINING BOD / COD) 
Effluent from primary settling tank & sewage water passes to aeration tank for biological 
degradation of available organic matter to reduce the remaining BOD and COD aerobically. 
The biological treatment tanks are designed on aeration principle. It enables the bacteria to 
act upon the biodegradable matter in the effluent and reduce the BOD content while the rapid 
and turbulent movement of the effluent in the presence of oxygen available from the air, 
certain amount of COD is also removed. Diffused aeration system is provided for the same. 
The chemical reactions that take place aeration tank can be defined according to the 
following three processes;  
 
A. Oxidation process  
 
COHNS + O2+ Bacteria + DAP & UREA  CO2 + NH3 + Energy + Other end Products 
 
DAP and Urea is used as food for the microorganism.  
 
B. Synthesis Process  
 
COHNS + O2+ Bacteria   C4H7NO2 (New bacteria)  
 
C. Endogenous Respiration  
 
C4H7NO2 + 4O2    CO2+ NH3+ 2H2O  
 
Apart from the above basics reaction there are some other reactions that take place in the 
aeration tanks. During aeration the oxygen reacts with C, S and N which is shown below.  
 
C + O2   CO2  
 
S + O2   SO2 
 
N + O2   NO2 
 
The biological degradation process in enhanced by addition some Di-ammonium 
Phosphate(DAP) and UREA. It acts as food for the microorganism. Therefore it will be 



Pre-Feasibility Report  Vinati Organics limited, Plot No. L-2/1, L-2/2, Add. MIDC Mahad 
 

24 
 

necessary to supply food for the bacteria. Thus a combined solution of Urea and DAP are 
dosed in the biological tank to feed the bacteria. Also the via the sewage transfer pump, the 
sewage line is connected to the aeration tank which allows treatment of sewage water.  
 
SECONDARY SETTLING TANK  
Aerobically treated wastewater from aeration tank is passes through settling tank. This 
separates the solids/sludge from treated water & allows settling it. The slurry is continuously 
recirculated from this tank to aeration tank. The excess sludge is transferred to sludge 
digestion tank.  
 
POLISHING TANK 
The clear supernatant from secondary settling tankis collected here. Oxidation is done over 
here to certain extent by adding hydrogen peroxide. This tank is also equipped with air 
distribution system. The water from polishing tankis pumped to pressure sand filter 
followed by activated carbon filter with the help of filter feed pump for removal of fine 
suspended solids  
and reduction of COD, BOD, suspended solids etc.  
 
PRESSURE SAND FILTER  
The pressure sand filter (PSF) is used as a tertiary treatment unit to trap the trace amounts 
of solids which escape the clarifier, and can typically handle up to 50 mg/l of solids in an 
economical manner. This unit is essentially a pressure vessel that is filled with graded media 
(sand and gravel).The water filtered with PSF is passed on to the next stage in the STP chain: 
the Activated Carbon Filter.  
 
ACTIVATED CARBON FILTER  
The suspended particle free effluent enters in the activated carbon filter. Activated carbon 
filter comprises of a pressure vessel in mild steel construction or FRP pressure vessel with 
granular Activated carbon supported on layers of pebbles and silex. The activated carbon 
shall be of High iodine value and isopodous structure for maximum adsorption of organics, 
Color and COD. 
 
SLUDGE DRYING BED (SDB)  
Sludge is pumped out from bottom of settling tank and transfer to the Sludge Drying Bed. The 
clear effluents from S.D.B transfer to the equalization tank by gravity. The dry sludge is 
disposed to hazardous waste management. 
 
Expected effluent quantity and expected quality parameters 

 

Effluent generation 
source 

Effluent 
Qty 

(cmd) 
Expected effluent quality in mg/L except pH 

  pH TDS COD TSS BOD O & G TAN 
Domestic effluent 10 5 - 7 650 300 200 200 150 0 
Process effluent 99 3 - 6 3000 15000 2000 8000 50 0 



Pre-Feasibility Report  Vinati Organics limited, Plot No. L-2/1, L-2/2, Add. MIDC Mahad 
 

25 
 

Expected treated effluent quality parameters 
Sr. No. Parameter Standard Prescribed 

1 pH 5.5 – 9.0 
2 Suspended Solids 100 
3 BOD3d 27°C 100 
4 COD 250 
5 Oil & Grease 10 
6 Total Dissolved Solids 2100 
7 Chlorides 600 
8 Sulphates 1000 

 

The proposed effluent treatment scheme is depicted below as block diagram

 
 
 

 

 

 
 

 

 ..……………  

AIR BLOWER  

           FILTRATE 

  …………….SLUDGE ………… 

 

 …………..  

  

DOMESTIC&SEWAGE WASTE WATER  ………………….. 

    SLUDGE 

Chorine dosing system   

 

 

 BACK WASH 

                                                     

 

 

 

TREARED WATER FOR CETP 

BAR SCREEN CHAMBER 

FLASH MIXTURE 

EQUILIZATION TANK 

PRIMARY SETTLING TANK 

AREATION TANK 

SECONDARY SETTLING TANK 

POLISHING TANK 

PRESSURE SAND FILTER 

CARBON FILTER 

S.D.B 



Pre-Feasibility Report  Vinati Organics limited, Plot No. L-2/1, L-2/2, Add. MIDC Mahad 
 

26 
 

Chapter 7  Rehabilitation and Resettlement (R & R 
Plan) 

The proposed new facility shall be at plot of the company which is located in Additional 

Mahad MIDC area. It does not require acquisition of Land and the Infrastructure so there is 

no any kind of activity of Rehabilitation and Resettlement carried out.  



Pre-Feasibility Report  Vinati Organics limited, Plot No. L-2/1, L-2/2, Add. MIDC Mahad 
 

27 
 

Chapter 8  Project schedule and cost estimates  

8.1 Time schedule of the Project 

 

It is expected that the project shall be completed within 24 months from date of grant of 

Environmental clearance. 

 

8.2 Estimated project cost (Economic Viability of the Project) 

 

Total estimated project cost is Approx. 554 Crores   



Pre-Feasibility Report  Vinati Organics limited, Plot No. L-2/1, L-2/2, Add. MIDC Mahad 
 

28 
 

Chapter 9  Analysis of Proposal 

9.1 Financial and Social Benefits 

 

The proposed para Amino Phenol project envisages  

- Implementation of new technology developed by CSIR National Chemical Laboratory, 

Pune 

- Replacement to existing polluting manufacturing routes with new novel technology 

that involves Green chemistry, benefits environment 